SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B
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somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0031
40 Normal Voltage 0.0027
30 Normal Voltage 0.0090
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0030

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranse. FCC RADIO TEST REPORT Report No. : FG901542-02B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.04 4.78 4.20 5.71 PASS
Highest CH - - - -
Mode LTE Band 13 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.13 6.12 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number 1 Al3-10f 21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Date: 26.DEC.2019 16.30:01
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samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.93 4.87 - - - - - -
Middle CH - - - - 4.93 4.95 9.77 9.75 - - - -
Highest CH - - - - 4.94 4.94 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.96 - - - - - - -
Middle CH - - - - 4.86 - 9.89 - - - - -
Highest CH - - - - 4.94 - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-3 of 21
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somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 778.451 MHz 14.98 dBm nd@ down 4.925 MHz M1 77B.971 MHz 13.25 dBm nd@ down 4.B6S MHZ
TL 1 777.052 MHz -11.23 dém ndd 26.00 dB TL L 777.062 MHz -12.51 dbm n 26.00 dB
T2 1 781.978 MHz -10.85 dém Q factor 158.1 T2 1 7B1.928 MHz -13.08 dém Q factor 160.1
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Date: 28 DEC 2019 15.41:38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.939 MHz 15.08 dBm nd@ down 4.925 MHz M1 7B1.50 MHz 13.16 dBm nd@ down 4,945 MHZ
T 1 778.512 MHz -10.75 dbm nd8 26.00 dB TL L 779.522 MHz -12.85 dbm nd8 26,00 d8
T2 1 784.438 MHz -10.75 dém Q factor 159.0 T2 1 7B4.468 MHz -13.23 dém Q factor 168.1
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 784.4 MHz 14.25 dBm ndB down 4.935 MHz ML 764,25 MHz 13.44 dBm ndB down 4,935 MHz
TL 1 782.042 MHz -11.75 dém ndé 26.00 dB TL 1 782.022 MHz -12.44 dBm ndé 26.00 da
T2 1 786.978 MHz -11.79 dém Q factor 158.9 T2 1 766,958 MHz -12.58 dém Q factor 158.9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

Spectrum i =ctrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.183 MHz 16.37 dam nd8 down 9.7 MHz ML 7BO.761 MHz 15.37 dam nd8 down 9.75 WHz
TL 1 777.085 MHz -9.55 dBm nd8 26.00 dB T1 L 777.185 MHz -10.90 dBm nd8 26.00 dB
T2 1 786.855 MHz -9.92 dBm Q factor 79.8 T2 1 7B6.935 MHz -10.52 dém Q factor 80.1
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 Al13-50f 21



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Date: 26.DEC 2019 16.01:17
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M1 1 778.711 MHz 12.16 dBm nd@ down 4.955 MHz
T1 1 777.012 MHz -13.96 dBm nd8 26.00 dB
T2 1 781.968 MHz -13.66 dBm Q factor 157.2
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Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 26.DEC 2019 16.06:11

Cate: 28 DEC 2019 162318
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o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 7BL.011 MHz 13.24 dam nd8 down 4.855 MHz ML 7B0.162 MHz 13.34 dam nd8 down 9,89 WHZ
T1 1 779.582 MHz -12.93 dbm nd8 26.00 dB T1 L 777.105 MHz -12.90 dbm nd8 26.00 d8
T2 1 784.438 MHz -12.81 dém Q factor 160.9 T2 1 7B6.995 MHz -12.74 dBm Q factor 78.9
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Highest Channel / 5MHz / 64QAM

Date: 26.0EC.2019 16.06.46
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ML 1 785.508 MHz 11.69 dBm ndB down 4,935 MHz
T1 1 782.052 MHz -14.38 dém ndé 26.00 dB
T2 1 786.988 MHz -14.47 dBm  factor 155.2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - 4.49 4.48 - - - - -
Middle CH - - - 4.50 4.50 9.03 9.03 - - -
Highest CH - - - 4.50 4.50 - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.52 - - - - - -
Middle CH - - - 4.49 - 9.01 - - - -
Highest CH - - - 451 - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-7 of 21
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somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.07 dBm) ™M1[1] 14.09 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 779.36 MHz 15.07 dam ML 77E.BEL MHZ 14,09 dam
T 1 777.25225 MHz 9.73 dBm Oce Bw 4,485514456 MHz TL L 777.26224 MHz 8.52 dBm Oce Bw 4,475524476 MHz
T2 1 781.73776 MHz 10.19 dam T2 1 78173776 MHZ 8.02 dam
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Date: 26.DEC 2019 15.41:14
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Date: 28 DEC 2019 15:41.28

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz

o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.41 dBm)
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783,538 MHz 15.42 dam ML TBL.O MHz 13.41 dam
T 1 779.75225 MHz 10.06 dBm Oce Bw 4,495504496 MHz TL L 779.75225 MHz 8.78 dBm Oce Bw 4.495504496 MHz
T2 1 784.24775 MHz 9.97 dam T2 1 78424775 MHZ 8.38 dam
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Date: 28 DEC 2018 155148

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.45 dBm| mili] 14.08 dBm|
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CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 785.618 MHz 14.45 dBm ML 7BS.699 MHz 14.03 dBm
T1 1 782.25225 MHz 9.33 dBm oce Bw 4.495504496 MHz T1 1 782.25225 MHzZ 9.43 dBm oce Bw 4. 495504496 MHZ
T2 1 785.74775 MHz 9.38 dbm T2 1 785.74775 MHZ 7.83 dém

Date: 26.DEC.2019 15.5212
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somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 26.DEC 2019 16.11:00

Cate: 28 DEC 2019 161112

Spectrum |5 2ctrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.38 dBm) ™M1[1] 15.68 dBm)
" 782.6590 MHz N 780.7610 MHz,
= R - 9.030960031 MHz @ - : 9.030969031 MHZ
10 5 10
0 dBm: / 0 dam
-10 dBm I’ -10 dBm: ﬂ
/ \ . { \
20 dem A . 20 dBm f -
- e ~
," TN /S i o
-30 dém f - -30 dém
/ “
-0 dBm - -40 dam —
WL oy s
-5 dbm st
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,558 MHz 16.38 dam ML 7BO.751 MHZ 15.68 dam
T1 1 777.5245 MHz 9.71 dBm Oce Bw 9.030965031 MHz T1 L 777.5245 MHz 9.31 dBm Oce Bw 9.030969031 MHz
T2 1 786.5554 MHZ 10.93 dam T2 1 786.5554 MHz 9.65 dam

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A13-9 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

=

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz
lo Att 0ds SWT 18 ps @ YBW 300 kHz
SGL Count 100/100

(@ 17k Max

Mode Auto FFT

MIL1] 11.95 dBm
781.39800 MHz

20 d8

4.515484515 MHz

10d

0 e

10 dBm:

20 dBm

-30 dém 7 e Emiaa

%Fﬂ"_“},\ [~

-50 dém

-60 dBm

CF 779.5 MHz

Marker

Type | Ref | Tre | X-value 1
M1 1 781.338 MHz

777.25225 MHz

781.76773 MHz

1001 pts Span 10.0 MHz

Y-value |
11.95 dBm
5.91 dam
6.01 dBm

Function | Function Result

Occ Bw

4.515484515 MHz

Date: 26.DEC 2019 16.01:05

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum t"é’ pectrum l";"
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
2.37 dBm) ™Il 14.04 dBm)
78221000 MH?Z| ) 782.9800 MHz
= [ 4.485514486 MHz @ . 9.010989011 MHz
X 1 T 2
10d — - . 104 L A
/ [ \
LED 0 dér .
{ | \
-10 dam T -10 dam: -
/ | { |
20 dBm 20 dBm - T
{ e, o - ! g
30 dem A St Lol ALY A - -30 dem + - &
AT /
~40 dm -40 dBm L
50 dm 40 dem
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 782.21 MHZ 12.37 dBm ML L 7B2.3E MHz 14.84 dBm
TL 1 779.76224 MHz 8.37 dBm Occ Bw 4.485514486 MHz T1 L 777.5245 MHz 8.18 dem Occ Bw 9.010989011 MHz
T2 1 784.24775 MHz 7.96 dam T2 1 786.5355 MHz 9.25 dBm
L JL J o L JL J [
Date: 268.0EC 2019 16.06.22 Date: 28 DEC 2018 16:23.08
Spectrum
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz
o att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 13.14 dBm|
" 784.10000 MHzZ|
e 1 Oce B 4.505494505 MHz
. ¥
10 d T R B T J\
LEE / \
|
\
-10 dBm f -
20 dBm f‘
A AV P A
Ea —
-40 dBm
=50 dom
-60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 784.1 MHz 13.14 dBm
T1 1 782.25235 MHz 7.70 dam Occ Bw 4.505434505 MHz
T2 1 785.75774 MHz 7.13 dBm
L L J

Date: 26.DEC 2019 16.06:34

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

Conducted Band Edge

LTE Band 13/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Ref Level 30.00 dbm  Offset 10,60 db. Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit ¢heck PASS
20 dbipe —$PURIOUS | INE ABS i BAKS 20 dhifie —$PURIOUS | INE_ABS paBS W
10 dem ! wd ‘l‘
| ”
10 dBm - H -10 dem: —] , t
-20 dBm ,‘ \ -20 dém ﬂl “
SPURIOUS_LINE_ABS " 5 SPURIOUS_LINE_ABS A
-40 dBm: Fi \_ -40 dBrr J,j
R \
50 dem rf T 50 dBm — ™ —-‘
-50 dBm. - -60 dBm - 1
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76733367 MHz -61.64 dBém -26.64 d& 763.000 MHz 775.000 MHz 6,250 kHz 772.50050 MHz -61,76 dem -26.76 db
775.000 MHz 775.900 MHz 100.000 kHz 775.88067 MHz -46.10 dBm -33.10 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.82852 MHz -49,66 dBm -36.66 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98976 MHz -50.06 dBm -37.06 dB 775,900 MHz 776.000 MHz 30,000 kHz 775,93162 MHz -54.77 dBm -41.77 dB
776.000 MHz 788,000 MHz 100.000 kHz 77732468 MHz 20.23 dBm -9.77 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 20.19 dém -9.81 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.04391 MHz -54.51 dBm ~41.51 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,00045 MHz -49.67 dBm -36.67 dB
788.100 MHz 793.000 MHz 100.000 kHz 789,33112 MHz -50.17 dBm -37.17 d8 788.100 MHz 763.000 MHz 100.000 kHz 788.15629 MHz -46.25 dBm -33.25 dB
793.000 MHz 306,000 MHz 6,250 kHz 798,20221 MHz -61.42 dBm -26.42 dB 793,000 MHz 806.000 MHz 6.250 kHz 801,56494 MHz -61.72 dBm -26.72 dB
- —
1 ] n J ]

Date: 28.DEC.2019 15:48:33

L L

Date: 28 DEC 2019 15:58°31

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PABS Limit Gheck PABS
20 dbipe—koueious §ive ans BAKS 20 dbife—$DURIOUS | INE_ABS DA,
10 dBm 10 dBm
0 de I j‘ 0dem l‘
-10 d8m — , l -10 dem: — \
-20 dBm - -20 dem 1'
o p \ . ] \
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-40 dBm r ‘/-* r‘\\
-50 dBm JJ \‘T |_
.60 dBm 1
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|['Start 763.0 MHz 7007 pts Stop 806.0 MHzZ
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.95604 MHz -55.78 dBm -20.78 d& 763.000 MHz 775.000 MAz 6.250 kHz 773.06394 MAz -61.77 dBm -26.77 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -32.24 dém -19.24 d& 775.000 MHz 775.900 MHz 100,000 kHz 77587617 MHz -48.38 dbm -35.38 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96319 MHz -36.09 dBm -23.09 dB 275.900 MHz 776.000 MHz 30.000 kHz 77598746 MHz ~53.04 dBm 20,04 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.43457 MHz 6.03 dém -23.97 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,74525 MHz 5.80 dBm -24.20 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.06558 MHz -48.22 dém -35.22 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.01064 MHz -35.80 dBm -22.80 dB
788.100 MHz | 793,000 MHz 100,000 kHz 768,49655 MHz -43.79 dbm -30.79 d8 788,100 MHz 793,000 MHz 100,000 kHz 788,11713 MHz -32.04 dBm -19.04 dB
793.000 MHz 506,000 MHz 6.250 kHz 79392857 MHz -61.78 dém -26.78 dB 293.000 MHz 806.000 MHz 6.250 kHz 703.12338 MHz 61,49 dBm 26.49 dB

Il

Date: 28.DEC.2019 15:43.31

i

Date: 28.DEC.2019 15:54:29

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A13-11 of 21



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

LTE Ban

d 13/5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
7
Ref Level 30.00 dbm  Offset 10,60 db. Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck pAES
20 dbipe —$PURIOUS | INE ABS pAkS 20 dbifpe—$RURIOUS |INE ABS | paBS r
10 dem: n 0d ”
| “
-10 dBm — f“ -10 dem: — J l
-20 dBm i L -20 dém / T
SPURIOUS_LINE_ABS P SPURIOUS_LINE_ABS jl \
40 dbm ff \\L_ -40 derr 7 \\
50 dBm {.J fr— T 50 dém n e } j
-50 dBm. - -60,dBm -+ 1
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76426474 MHz -61,56 dBém -26.56 dB 763.000 MHz 775.000 MHz 6,250 kHz 764.45654 MHz -61,79 dem -26.79 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85460 MHz -46.46 dBm -33.45 di 775.000 MHz 775.900 MHz 100.000 kHz 775.56149 MHz -49,56 dBm -36.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99605 MHz -50.60 dBm -37.60 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,93422 MHz -54,57 dBm -41.57 dB
776.000 MHz 788,000 MHz 100.000 kHz 77733666 MHz 18,60 dBm -11.40 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 18.94 dBm -11.06 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.05420 MHz -54.51 dBm ~41.51 d& 788.000 MHz 788.100 MHz 30,000 kHz 788.01194 MHz -46.92 dBm -33.92 dB
788.100 MHz 793.000 MHz 100.000 kHz 791,72972 MHz -50.15 dBm -37.15 dB 788.100 MHz 763.000 MHz 100.000 kHz 788.15140 MHz -45.15 dBm -32.15 dB
793.000 MHz 806,000 MHz 6.250 kHz B804,03247 MHz -61.79 dBr -26.79 dB 793,000 MHz 806.000 MHz 6,250 kHz 804,33117 MHz -61,74 dBm -26.74 dB
]—' 1 [ n )
L JL J

Date: 28.DEC.2019 15:46.53

Date: 28 DEC 2019 15:57-50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

m

um

|| sp

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS DA
10 dem 10 dBm
ode ( ‘ 0 dBm - ‘
-10 d8m — | ‘ -10 dem: — \
-20 dBm r | -20 dem
o ] | o | |
SPURIOUS_LINE_ABS k_\ SPURIOUS_LINE_ABS_ ]
-40 dBm (’ ,,\\r -40 dBm N
J i -50 dem |_,
- 60 dBm: -
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 763.0 MRz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -56.97 dém -21.87 d& 763.000 MHz 775.000 MAz 6.250 kHz 763.38961 MHz ~61.71 dBm —26.71dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87887 MHz -35.57 dém -22.97 d8 775.000 MHz 775.900 MHz 100.000 kHz 775,83841 MHz -48.80 dBm -35.80 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99406 MHz -40.23 dBm -27.23 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98856 MHz 53.42 dbm 20,42 dB
776.000 MHz 788.000 MHz 100.000 kHz 77864336 MHz 4.43 dém -25.57 dB 776.000 MHz 788.000 MHz 100.000 kHz 785.46454 MHz 4.35 dBm -25.65 dB
786.000 MHz 788,100 MHz 30,000 kHz 78806788 MHz -50.33 dBm -37.33 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.04680 MHz -37.91 dBm -24.91 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.18077 MHz -46.06 dBm -33.06 dB 785,100 MH= 793.000 MHz 100.000 kHz 788.13671 MHz 233,70 dBm 20,79 db
793.000 MHz 806.000 MHz 6.250 kHz 799.14935 MHz -61.78 dém -26.78 d& 793.000 MHz B06.000 MHz 6.250 kHz 794,04545 MHz -61.73 dBm -26.73 dB
T
i il ) e

Date: 28.DEC.2019 154512

Date: 28.DEC.2019 15:56:09

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
7
Ref Level 30.00 dbm  Offset 10,60 db. Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PAES
20 dbipe —$PURIOUS | INE ABS pAkS 20 dbifpe—$RURIOUS |INE ABS | paBS
10 dem: ﬁ 0d ﬂ
0 de 0de
l I
-10 dBm ] J \ -10 dem — ‘ \
-20 dBm f - -20 dém J 1|
SPURIDUS_LINE_ABS /f I SPURIOUS_LINE_pBS I
)
-40 dBm \ 40 dBrr
' S
- T -50 dBm T + _T
Jr 2 -60 dBi :
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range U | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76660240 MHz -61,79 dém -26.79 dB 763.000 MHz 775.000 MHz 6,250 kHz 766.05095 MHz -61.81 dém -26.81 db
775.000 MHz 775.900 MHz 100.000 kHz 775.88566 MHz -47.04 dBm -34.04 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.89146 MHz -49,64 dBm -36.64 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95240 MHz -51.49 dBm -38.49 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,98616 MHz -54.51 dBm -41.51 dB
776.000 MHz 788,000 MHz 100.000 kHz 77736064 MHz 17.30 dBm -12.70 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 17.93 dBm -12.07 dB
788.000 MHz 788.100 MHz 30.000 kHz 786,05979 MHz -54.61 dBm ~41.61 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,05549 MHz -48.98 dBm -35.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 78930175 MHz -50.12 dBm -37.12 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.12203 MHz -45.14 dBm -32.14 dB
793.000 MHz 806,000 MHz 6.250 kHz 80521429 MHz -61.41 dBr -26.41 dB 793,000 MHz 806.000 MHz 6,250 kHz 798,31818 MHz -61,83 dBm -26.83 dB
]—' 1 [ n )
L JL J

Date: 28.DEC.2019 16.04:38

Date: 28 DEC 2019 16:10:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

m

Sp

um

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PAES Limit ¢heck PABS

20 dbe—beupious Line ans BAKS e e —-

10 dem 10 dBm

ods 0 dBm e s "'\}

-10 d8m ‘ l -10 dem: — L

-20 dBm JI } -20 dem J Wl

SRURIGUS_LINE_ABS ) SPURIGUS_LINE_ABS_ - [y

-40 dBm -40 dBm I \

-50 dBm [ \Tq -50 dBm

<60 dBm — ~60 dBm; 1

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.61419 MHz -59.87 dém -24.87 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 773.66334 MAz -61.78 dBm -26.78 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85909 MHz -39.54 dém -26.54 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.89326 MHz -49.20 dbm -36.20 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95819 MHz -43.75 dBm -30.75 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95030 MHz ~53.78 dbm -20.78 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.24276 MHz 2.89 dBm -27.11 d& 776.000 MHz 788.000 MHz 100.000 kHz 785,81219 MHz 3.26 dBm -26.74 dB
788.000 MHz 788,100 MHz 30.000 kHz 78807587 MHz -51.56 dBm -36.56 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.02003 MHz -39.32 dbm -26.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.39126 MHz -47.08 dBm -34.08 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.26399 MHz -35.51 dBm 22,51 dB
793.000 MHz 506.000 MHz 6.250 kHz 798.51299 MHz -61.78 dém -26.78 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.18831 MHz -61.69 dbm -26.69 dBb

T
) I )
Dete: 28.06C.2019 16:0257 Date: 28.DEC.2019 16.08:26
TEL : 886-3-327-3456 Page Number 1 A13-13 of 21

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
Spectrum e[| spectrum L
Ref Level 30.00 dbm  Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit heck PA
20 dh'uuu EPURIOUS INE ARG pARG 20 dg;“‘#’_ PUBIOUS § E_ABS | DA ﬂ
10 dBm ” 10 di “
o0 de fH 0 de H
-10 dBm — ‘\ -10 dem: — ‘
20 dBm f \ -20 dém 1 \
SPURIDUS_LINE_ABS !ll \ SPURIOUS_LINE_ABS { \l
-40 dBm -40 den /
A
50 dem > M AL A 50 d N | G, W
f T dem T
-50 dBm. - <60 dBm.
Start 763.0 MHz 7007 pts Stop B06.0 MHz | ([ 'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 773,27972 MHz -61.66 dBm -26.66 d& 763.000 MHz 775.000 MHz 6.250 kHz 77146953 MHz -61.58 dBm -26.59 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87078 MHz -47.70 dém -34.70 di 775.000 MHz 775.900 MHz 100.000 kHz 775.56329 MHz -49.81 dBm -36.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98896 MHz -51.74 dBm -36.74 d& 775.900 MHz 776.000 MHz 30,000 kHz 775,93091 MHz -54.66 dBm -41.66 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.62438 MHz 20.16 dBm -0.84 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20.11 dBm -9.89 db
788.000 MHz 788,100 MHz 30.000 kHz 788,03861 MHz -54.69 dBm -41.69 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.06948 MHz -50.89 dBm -37.89 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.72413 MHz -50.16 dBm -37.16 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -46.85 dBém -33.85 dB
793.000 MHz 806.000 MHz 6,250 kHz 803.01948 MHz -61.70 dBm -26.70 dB 793,000 MHz 806,000 MHz 6.250 kHz 800,25325 MHz -61,72 dBm -26.72 dB
—_—
Il ] T T i :
L JL J
Date: 28.DEC.2019 1618 16 Date: 28 DEC.2019 16:18-56
Band Edge / Full RB
Spectrum I :%J
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
0 dBm [' j]
-10 dBm —] , \
-20 dBm
o J \
| SPURIOUS_LINE_ABS_ ! H
-40 dBm j \\l
-50 dem |
60 dBm P a—
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -61.03 dBm -26.03 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -33.06 dBm -20.06 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.96888 MHz -37.53 dBm -24.53 dB
776.000 MHz 788,000 MHz 100.000 kHz 784.00200 MHz 2.89 dBm -27.11 dB
788,000 MHz 788,100 MHz 30,000 kHz 788.00135 MHz -33.07 dém -20.07 de
788,100 MHz 793,000 MHz 100,000 kHz 788.18566 MHz -29.33 dém -16.33 db
793,000 MHz 806,000 MHz 6.250 kHz 793.01948 MHz -58.76 dBm -23.76 db
T

L

J

Data 28 MEC 040 4584217

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
&
v
Ref Level 30.00 dBm  Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS Limit §heck PABS
20 dh'uuu EPURIOUS INE_ABS DAES 20 dh'uuu BPLIRIOUS JINE ABRS PARS ¥
10 dBm ‘f 10 dBm H
ode i ode
| !
-10 dBm — {hl\ -10 dBm — ’i al —
-20 dBm + -20 dBm —
JR— | JR—
SPURIOUS. LINE_ABS 7 \ SPURIOUS LINE_ABS ] \
1
-40 dam / \ -40 dam / R
/N 4+
50 dem ot Y A I 50 dem —t 1 _l
50 dBm. -60.d8m
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Rangelow | RangeuUp | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 766.32667 MHz -61.72 dém -26.72 0B 763.000 MHz 775.000 MHz 6.250 kHz 767.14186 MHz -61.73 dBrm -26.73 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86538 MHz -46.86 dém -33.86 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.29535 MHz -49.66 dBm -36.66 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99915 MHz -50.96 dBm -37.96 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94630 MHz -54.65 dBm -41.65 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.56444 MHz 18,08 dBm -11.02 d& 776.000 MHz 788,000 MHz 100.000 kHz 786,37562 MHz 12,95 dBm -11.05 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.03082 MHz -54.43 dBm -41.43 dB 768.000 MHz 788.100 MHz 30.000 kHz 788.01184 MHz -49.99 dBm -36.99 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -50.13 dBm -37.13 d8 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -46.01 dBm -33.01 d8
793.000 MHz 306,000 MHz 6,250 kHz 795,53896 MHz -61.90 dBm -26.90 dB 793.000 MHz £06.000 MHz 6,250 kHz 793,13636 MHz -61.75 dBm -26.75 dB
- —_— . —_—
Jj 0 i I
Date: 28.DEC.2019 161635 Date: 28.DEC.2019 1621:38
Band Edge / Full RB
Spectrum I :%-:'
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
0 dem r ]
-10 dBm — i ‘
-20 dBm ) l\
~n dno A
| SPURIOUS_LINE_&BS »T\
-40 dBm j \'\\
-50 dem [ |
60 dpm — -
x * v
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -61.34 dBm -26.34 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -37.04 dBm -24.04 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.97218 MHz -40.89 dBm -27.89 dB
776.000 MHz 788,000 MHz 100.000 kHz 783.95405 MHz 1.44 dBm -268.56 dB
768,000 MHz 788,100 MHz 30,000 kHz 788.07418 MHz -36.84 dém -23.84 db
788,100 MHz 753,000 MHz 100.000 kHz 788.20035 MHz -32.69 dém -19.69 db
793,000 MHz 806,000 MHz 6.250 kHz 793.26623 MHz -60.80 dBm -25.80 dB
7

L

J

Data 28 NEC 040 _48-44-RF

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N o
Spectrum | =) | (‘spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PA|
20 dbipe—$RPURIOUS | INE ARS pAKS 20 dbitre—fRURLOUS LINL_ ARG s
10 dBm "I 10 di \Hl
J‘ ]
10 dam — !Hll -10 dém ] | |
-20 dBm — -20 dém |
SPURIOUS_LINE_ABS J)' \ SPURIOUS_LINE_ABS J l\
-40 dBm: -40 dBrr f
7
-50 dBm {_‘ [ T -50 dBm I
50 dBm. - 60 dBm
bRl
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77471828 MHz -61.63 dBém -26.63 d& 763.000 MHz 775.000 MHz 6.250 kHz 765.48751 MHz -61.74 dBm -26.74 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.79885 MHz -47.44 dBm -34.44 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.42752 MHz -49.81 dBm -36.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97737 MHz -51.65 dBm -38.65 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,91033 MHz -54.55 dBm -41.55 dB
776.000 MHz 788,000 MHz 100.000 kHz 77761239 MHz 17.78 dBm -iz.22 dé 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 17.84 dBm -12.16 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.01044 MHz -54.71 dBm ~41.71 dB 788.000 MHz 788.100 MHz 30,000 kHz 788,00285 MHz -50.26 dBm -37.26 dB
788.100 MHz 793,000 MH2 100.000 kHz 790.06538 MHz -50.08 dam ~37.08 di 788.100 MHz 793.000 MHz 100.000 kHz 788.17098 MHz -46.44 dBm -33.44 dB
793.000 MHz 306,000 MHz 6,250 kHz 803,20221 MHz -61.70 dBm -26.70 dB 703.000 MHz 806.000 MHz 6,250 kHz 798.31818 MHz -61.71 dBm -26,71 dB
. —_— -
Il « V. ( ) )

Date: 28.DEC.2019 16.26.39

Date: 28 DEC 2019 16:28 20

Band Edge / Full RB

Spectrum I :%J

Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
Limit ¢heck PASS

o dbipe —$PURIOUS | INE ABS DABS

10 dBm

0 dem ',- W-I

-10 dBm —] l }

-20 dem s

| SPURIOUS_LINE_ABS_ Hr“

-40 dBm - \\

-50 dem |- |

-60 dBm — .

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.69421 MHz -61.58 dBm -26.58 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -38.82 dBm -25.892 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.97697 MHz -43.06 dBm -30.06 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.63037 MHz 0.41 dBm -29.59 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09725 MHz -38.68 dBm -25.68 db
788,100 MHz 793,000 MHz 100.000 kHz 788.11224 MHz -34.85 dBm -21,85 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.53896 MHz -61.34 dBm -26,34 dB
-7

L

J

Date 28 NEC 018 152450

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Cf‘hnrk PAES Limit (thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
-10 GRS -10 déf—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
40 dBm -40 dBm
A~ R i A o NP
50 dBm— : S ata A -50 dBm : e e A
cogn » Solsli
70 de -70 dBm
-80 dBm -80 dBm
-90 d -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 747.43153 MHz -59.42 dbm —46.42 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E6.580465 MHz -53.52 dBm -46.62 db
806.000 MHz 1.000 GHz 100.000 kHz 979.49475 MHz -58.29 dbm -45.25 dB 806.000 MHz 1,000 GHz 100.000 kHz 968.99600 MHz -58.34 dBm -45.34 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -47.78 dBm -34.768 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -48,03 dBm -35.03 d&
3.000 GHz 8,000 GHz 1.000 MHz 7.55770 GHz -43,43 dBm -30.43 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.53630 GHz -43.50 dBm -30.50 d&
—_—
{ 1 J L] ( )| J L]
Date: 28 DEC 2019 15:45:15 Date: 28 DEC 2019 154955
Middle Channel / QPSK Middle Channel / 16QAM
n - Sp I:Iv?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk Limit T‘hnrk PAES
10 adH’\P "I—'IIRI[]H.\' INE_ABS 10 éé%»- sPURIOUS. INE_ABS
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
50 dm : o TN ”' 50 dBm ; st et o T
-50 dBm— E n
s Py
70 d8 70 dBm
-80 dBm -80 dBm
-90 der -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 749.62944 MHz -59,55 dbm ~46.,55 dB 30,000 MHz 763.000 MHz 100.000 kHz 733.51149 MHz -53.50 dBm ~46.60 dB
806.000 MHz 1.000 GHz 100.000 kHz 995.87956 MHz -57.96 dbm -44.96 dB 806.000 MHz 1,000 GHz 100.000 kHz 962.89806 MHz -58.26 dBm -45.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -47.39 dBm -34.39 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.97276 GHz -48,05 dBm -35.05 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.55170 GHz -43,45 dBm -30.45 dBb 3.000 GHz 8,000 GHz 1.000 MHz 7.06875 GHz -43 46 dBm -30.46 d&
( ) J o ( I ] 2
Date: 28.DEC.2019 15.:51:15 Date: 28.DEC.2019 155035
TEL : 886-3-327-3456 Page Number 1 A13-17 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr

(@1 Avgpwr
Limit Cf‘hnrk PAES Limit (thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
-10 GRS -10 déf—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
A et A A A N
50 dBm—, L] i i et e PN S P e 50 dBm ) . P ol ' e il ittt
eadn ol
70 de -70 dBm
-80 dBm -80 dBm
-90 d -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 6E86.98926 MHz -59.56 dbm ~46.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E3.65802 MHz -53.58 dBm -46.68 db
806.000 MHz 1.000 GHz 100.000 kHz 993.55272 MHz -58.19 dbm -45.15 dB 806.000 MHz 1,000 GHz 100.000 kHz 956.12944 MHz -58.20 dBm -45.20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -47.84 dBm -34.84 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99625 GHz -48.,29 dBm -35.29 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54930 GHz -43,35 dBm -30.35 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.56479 GHz -43 .45 dBm -30.45 d&
{ 1 J L] ( )| J L]
Date: 28.DEC. 2019 16:00:12 Date: 28 DEC 2019 16:00:53
trum e p w
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk Limit T‘hnrk (33
ine SPURIOUS. INE_ABS ne JRIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm 40 dBm
P R P s S
so0d L i 50 dBm et e '
oo il
70 d8 70 dBm
-80 dBm -80 dBm
-90 der -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 761.35157 MHz -59.60 dBm ~46.60 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E5.75736 MHz -53.50 dBm -46.50 dB
806.000 MHz 1.000 GHz 100.000 kHz 962.88806 MHz -58.26 dBm -45.26 dB 806.000 MHz 1,000 GHz 100.000 kHz 968.83008 MHz -58.26 dBm -45.26 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -47.25 dBm -34.25 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.98775 GHz -47,93 dBm -34.93 d8
3.000 GHz 8,000 GHz 1.000 MHz 7.54930 GHz -43.43 dBm -30.43 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.5582% GHz -43.45 dBm -30.45 db
( ) J ( ) ] ¢ i
Date: 28.DEC.2019 162257 Date: 28.DEC.2019 16:22:17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit 'thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
-10 GRS -10 déf—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
I e,
50 dam— RPN RV WP actiath . s et paind 0 dBm P s Ve ol ot ittt il
Sl adp
70 dg -70 dBm
-80 dBm -80 dBm
-90 d -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E8.05472 MHz -59.56 dbm ~46.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E5.85682 MHz -53.51 dBm -46.61 dB
806.000 MHz 1.000 GHz 100.000 kHz 998.78811 MHz -58.17 dbm -45.17 dB 806.000 MHz 1,000 GHz 100.000 kHz 968.41429 MHz -58.24 dBm -45.24 db
1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -48.14 dBm -35.14 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.87478 GHz -48.28 dBm -35.28 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.56170 GHz -43.51 dBm -30.51 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.55229 GHz -43,47 dém -30.47 d&
{ 1 J L] ( )| J L]
Date: 28.DEC. 2019 16:05:19 Date: 28 DEC 2019 16:06:00
(s
L n
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rwrrk PAR
ine SPURIOUS. INE_ABS PABS
-10 difE
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm
PR P PR
-50 dBm— g p A
20 dB
-80 dBm
-90 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E2.19365 MHz -59.60 dBm ~46.60 dB
806.000 MHz 1.000 GHz 100.000 kHz 996.75212 MHz -57.83 dbm -44.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98925 GHz -48.25 dBm -35.25 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.55420 GHz -43,49 dBm -30.42 db
il
{ L J -
Date: 28.DEC.2019 16.10:48
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samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PAES
2 _SPURIOUS_)LINE_ABS PABS
10 ddRE 7

SPURIOUS_LINE_ABS_

-20 dBr

.30 dB

-40 dBm

-50 dBm—j

Start 30.0 MHz 18004 pts Stop 8.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 763.000 MHz 100.000 kHz 761.71789 MHz ~59.65 dbm 46,65 dB

806.000 MHz 1.000 GHz 100.000 kHz 964.56422 MHz -58.39 dbm -45.35 dB

1.000 GHz 3.000 GHz 1.000 MHz 2.97876 GHz -48.14 dBm -35.14 dB

3.000 GHz 8,000 GHz 1.000 MHz 7.85276 GHz -43,58 dBm -30.58 dB

— —_—

L s J

Dater 28 DEC 2019 16:28:00

TEL : 886-3-327-3456 Page Number 1 A13-20 of 21
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somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0036
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0020

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0065
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-21 of 21




samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit; 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.54 4.55 4.20 5.77
Middle CH 4.03 4.78 6.14 6.06 PASS
Highest CH 4.06 5.07 5.62 6.00
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.97 6.35 - -
Middle CH 7.04 6.55 - - PASS
Highest CH 7.25 6.43 - -
TEL : 886-3-327-3456 Page Number 1 Adl-1of41

FAX : 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 41 / 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

Spectrum t Spectrum t"‘?
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
\S B <5 B <5
00 | — 00 - —
= ¥ =,
< b <
1E4 - - 1E4 - -
= = 1
1E- - 1E !.
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% Mean | Peak | crest | 10% | 105 | | |
Trace 1 | 15.50 dem 19,05 dBm 3.55 d8 2.58 0B 3.45 0B Trace 1 [ 1734 dbm 22,20 dbm 4.85 da 2.41d8 4.09 d8
| —— | ——

L JL

Date: 26.DEC 2019 10.13.06

L JL

Date: 26.DEC 2019 10.13:25

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Date: 26.DEC 2019 10.14:17

Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
T
0. - ——
00 — 00 —
= 3 9
S X S
% ! %
3
1E- - 1E- T -
5 { e
1E4 - 1E4 -
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | opa% | |
Trace 1 | 1573 dem 19,60 dBm 4.07 d8 2.9 0B 3.94 0B 09 d8 Trace 1 | 17.26 dem 22,33 dbm 5.07 d8 2.41d8 4.23 d8 4.78 d8
| —— | ——
L JL W g

L JL

Date: 26.DEC 2019 10.14:35

Highest Channel / 1RB

Highest Channel / Full RB

L JL

Date: 26.DEC 2019 10.14:56

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
— 0. -
00 — 00 —
< <
1E- < 1E- ¥ <
1E- - 1E- -
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 |
Trace 1 15.21 dBm 19.41 dBm 4.10 da 2.93 dB 3.97 dB 4.06 dB 4.12 dB Trace 1 17.42 dBm 23,43 dBm 6.01 d8 2.41 d8 4.26 d8
| —— | ——

L JL

Date: 26.DEC 2019 10.15:21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. : FG901542-02B

SPORTON LAB.

LTE Band 41/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

pectrum i pectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
00 - 00 \ =
= 5 S
RS \. N
1E- - 1E- . -
& \ \;
1 1 +
1E- 5 1E t 5
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 15.24 dBm 19.53 dBm 4.19 da 2.93 dB 4.12 dB 4.20 dB 4.20 dB Trace 1 16,83 dBm 23,20 dBm 6.36 dB 2.99 d8 4.87 da 5.77 d8 6.17 dB
e e
L ] J L - L ] J L

Date: 26.DEC 2019 10.11:08

Date: 26.DEC 2019 10.11:27

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
=TF
T 0.0 T
RS RS
1€ = 1E I =
|‘ & N \;
i i 3
\ N | \
1E- i - 1E- ! -
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 1527 dem 2147 dem 5.20 d8 5.91 dB 6.14 0B 5.20 0B Trace 1 [ 16,77 dbm 23,64 dBm 7.07 da 3.16 d8 5.07 d8 5.06 d8 5.75 08
— _— —
L Jl J [ L )i ] SRR e

Date: 26.DEC 2019 10.11:45

Date: 26.DEC 2019 10.12.08

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
00 - 00 -
RS RS
X N X
1E- - 1E- -
& \ \;
|
. . \
i
. | . !
1E v 1E &
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 14.93 dBm 20,58 dBm 5.65 d8 3.30 dB 5.51 dB Trace 1 16.92 dBm 23,91 dBm 6.99 dB 3.16 d8 5.04 dB 6.00 d8 6.67 dB
P b—— -
L L J L L J

Date: 26.DEC 2019 10.12:27

Date: 26.DEC 2019 10.12:46

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. : FG901542-02B

SPORTON LAB.

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.DEC 2019 10.05.47

pectrum i pectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 30de  AQT 2ms @ RBW 20 MHz
o o
0.0 - —~ 0.0 - ——
= = =
L% = AN X
. N N
1E- - 1E- X -
G \ X;
i
5 Y \
Y \
1E- - 1E }
l
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 14,67 dem 20,90 dbm 5.03 d8 3.04 dB £.10 dB 57 d& 5.06 dB Trace 1 [ 16,75 dBm 24,57 dém 7.82 d8 3.22 d8 5.10 d8 5.35 d8 7.28 d&
— —
L ] J L ] J WRRR we

Date: 26.DEC 2019 10.06:07

Middle Channel / 1RB

Middle Channel / Full RB

Date: 26.DEC 2019 10.06:26

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
00 -
RS RS
1E4 - 1E4 — -
| : X
= = 3
*
L
i N Y \
1€ | 5 1€ 8 X
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 15.20 dem 22,70 dem 7.50 d8 3.22 0B 5.00 dB .04 0B 7.45 0B Trace 1 | 16.94 dbm 24,689 dBm 7.95 d8 3.07 d8 5.22 d8 5.55 d8 7.30 68
e e —
L )i J [ L )i ] W e

Date: 26.DEC 2019 10.10:09

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Offset 11,50 db
2ms @ RBW 20 MHz

Ref Level 30.00 dém
o att 30dE AQT

Ref Level 30.00 dém  Offset 11,90 d&
30ds AQT 2ms @ RBW 20 MHz

0.0 ——

Date: 26.DEC 2019 10.10:30

\ )
1E- - 1E- | .
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 [ 14,99 dem 22,70 dbm 7.72 d8 3.30 6B 6.17 0B .25 0B .71 08 Trace 1 | 16.85 dbm 24,77 dbm 7.92 d8 3.22 d8 5.19 d8 7.36 08
— —
~ I 4 - ~ I 4 -

Date: 26.DEC 2019 10.10:48

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.94 4.81 9.65 9.63 14.30 | 14.33 | 18.86 | 19.02
Middle CH - - - - 4.95 4.94 9.71 9.67 14.27 | 14.42 | 18.74 | 18.62
Highest CH - - - - 4.92 4.89 9.73 9.61 14.45 | 1454 | 18.94 | 18.78
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.82 - 9.83 - 14.21 - 18.70 -
Middle CH - - - - 491 - 9.71 - 14.15 - 18.70 -
Highest CH - - - - 4.89 - 9.73 - 14.15 - 18.78 -
TEL : 886-3-327-3456 Page Number 1 Ad4l-50f41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.09 dBm| 10.10 aBm}
2.49660200 GHz 2.49907900 GHz,
= ndB 26.00 dB| @ 26.00 dB|
104 B 4.935000000 MHz| 10 4 4.805000000 MHz|
505.9) r forlhg AN s 520.1
od od /
!
-10 df ¥ -10 d r
! 7
20 d 1 20 d -
) A~ M pee PN LA P B h Pt
v Y = =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 2496602 GHz 11.09 dBm nd@ down 4.935 MHz M1 2.499079 GHz 10.10 dBm nd@ down 4,805 MHZ
TL 1 2,495993 GHz -14,80 dBm nd8 26.00 dB TL L 2.496062 GHz -15.67 dbm n 26.00 dB
T2 1 2,500928 GHz -14.50 d8m Q factor 505.9 T2 1 2.500868 GHz -15.30 d8m Q factor 520.1

L I ]

Date: 26.DEC 2019 08.51:43

L U ]

Cate: 28 DEC 2019 085155

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 10.12 dBm)| ™M1[1] 10.08 aBm}
2.59172100 GHz 2.59273000 GHz
= K nd 26.00 dB| @ M nd 26.00 dB|
w0 u Bu 4.945000000 MHZ| 0d w Bu 4.935000000 MHZ]
A e T AN N Gty [ 524.1 /\ Nl .,.,‘-“,"‘L‘&.\f\'\xm&,._ﬂu«\ 525.4)
od f 0al !
/ \ Ji
10 . \ 10 di I
7 \I 7
20 d H. ) 20 di [ \
a0 f * -30
= AT v v (W= A = i RCATEN v A A
P e VA W 1 v M
La0 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591721 GHz 10.12 dBm nd@ down 4.945 MH2 M1 2.59273 GHz 10.08 dBm nd@ down 4,935 MHZ
T 1 2,590542 GHz -16.17 dm nd8 26.00 dB TL L 2,500542 GHz -15.68 dm nd8 26,00 d8
T2 1 2,595488 GHz -16.18 dém Q factor 524.1 T2 1 2.595478 GHz -16.10 dBm Q factor 525.4

L I ]

Date: 26.DEC 2019 085230

L U ]

Date: 28 DEC 2019 0852 41

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.06 dBm| mili] 9.79 dBm]
2.68558200 GHz, 2.68725000 GHZ,
2 by ndB 26.00 dB| & i ndB 26.00 dB)|
04 \ Bu 4.915000000 MHZ 104 s Bu 4.885000000 MHZ]
’ AT e e T S fagtepie N man 546.4 T TR ST % 0 L I N 550.1
L 1}
o 0 d s
/ 4 4
-1 df T = -10 df 3
b 'i L]
20 d t 20 di :
/ | B
) - y 30 o
ot P A PP .
ol N Ve sk WAy,
‘%’E" i - -40 df
-50 d -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHZ CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2685582 GHz 11.08 dém ndB down 4.915 MHz ML 2.68725 GHz 9.75 dem ndB down 4,585 MHz
T1 1 2 685062 GHz -14.74 dBm nds 26.00 d8 T1 1 2.685092 GHz -16.07 dém ndé 26.00 d8
T2 1 2,669973 GHz -14.85 dm Q factor 546.4 T2 1 2.689978 GHz -15.18 dém Q factor 550.1

J

Date: 26.DEC.2019 095317

L )i ] -

Cate: 28, DEC 2019 09:53.28

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-6 of 41




somoncas. FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 26.DEC 2019 08.54:06

Cate: 28 DEC 2019 085418

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.81 dBm) ™M1[1] 11.51 dBm)
2.5045360 GHz 2.4994220 GHz]
20 20
nd 26.00 dB ML nd 26.00 dB
104 %w 9.650000000 MHz| 10 4 B 9.630000000 MHZ|
E TV "0 oot 259.5 ~ R RN / 259.5)
f
o d | 0 di /
] T |
-10 d -10 T i
20 d 20 d - i‘ 1
—~ - g / ]
N P TN AT ot \ e e e
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504536 GHz 11.81 dam nd8 down 9.55 MHz ML 2,499422 GHz 11.51 dam nd8 down 9,63 MHZ
T 1 2,496165 GHz -13.67 dam nd8 26.00 dB TL L 2,496205 GHz -14,10 dbm n 26.00 dB
T2 1 2,505815 GHz -14.18 dém Q factor 259.5 T2 1 2.505835 GHz -15.29 dém Q factor 259.5
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Date: 26.DEC.2019 05.55.40

)i

J

Date: 28, DEC. 2019 095552

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il aBm) ™Il 11.70 dBm|
2.5906620 GHZ| 2.5999390 GHz
= ndB 26.00 dB @ 1 ndB 26.00 dB
. B 9.710000000 MHZ . Bu 9.670000000 MHz
o 7 J T MR PR T 266.9 n 7 Y B @ fbciéh, - 268.2
od ; od y
| \ !
-10 £ -10 df T
T ¥ ¢
20 d { \ 20 d
|
\
0 o / a ~
ey oy Eam oy 38,48 7 ——
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,590662 GHz 12.54 dBm ndB_down 9.71 MHz ML 2.593939 GHz 11.70 dBm ndB_down 9,67 MHZ
TL 1 2,568185 GHz -14.25 dém ndd 26.00 dB TL L 2.588165 GHz -15.19 dém ndd 26.00 dB
T2 1 2,597895 GHz -13.23 dam qQ factor 266.8 T2 1 2.597835 GHz -14.22 dam qQ factor 268.2
L U J wa L JU J L]
Date: 26.0EC 2019 08.54:52 Date: 28 DEC 2018 055504
Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.20 dBm| mili] 12.
2.6882570 GHZ| 2.68190:
e ndB 26.00 dB & 1 ndB 26.00 dB
04 R B X 9.730000000 MHZ 104 X Bu 9.610000000 MHz
T~ T Tady "‘N\‘ 276.3 IR 279.1
!
LE 1 ¥ 0 +
f \ ‘ ]
BUE -10 di T 2
d [ Fl | [
20 20
/ \ / '
a0 -
N N V) ~—— p——— =
Y ~
-40d
50 df -50 di
-60 df -60 o
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2668257 GHz 12.20 dBm ndB down 9.73 MHz ML 2.681603 GHz 12.09 dBm ndB down 9,61 MHZ
TL 1 2,680205 GHz -13.83 dam nds 26.00 dB TL L 2.680185 GHz -14.65 dam nds 26.00 d&
T2 1 2,689935 GHz -13.80 dém  factor 276.3 T2 1 2.689795 GHz -13.49 dam  factor 279.1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.18 dBm) ™M1[1] 970 dBm)|
2.5001430 GHz 2.5053260 GHz]
= - nd 26.00 dB @ 26.00 dB
104 | Bwe 14.296000000 MHZz| 10 4 14.326000000 MHz
R SR PEV VRV \,-\._w-'s'ﬁ)am,m.v‘ 174.9) = NPV P v 174.9)
o4 : 0d
/ | ]
-10 de { -10 d - ="
y { |
204 4 20d i
PR P N M WAL VTN e VY MRV L N
St Y T VR
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,500143 GHz 10.18 dBm nd@ down 14.296 MH2 M1 2.505328 GHz 9.79 dBm nd@ down 14,326 MHZ
T 1 2,496307 GHz -15.46 dm nd8 26.00 dB TL L 2,496247 GHz -16.38 dbm n 26,00 d8
T2 1 2,510603 GHz -15.10 d8m Q factor 174.9 T2 1 2.510573 GHz -17.41 d8m Q factor 174.9

L I

Date: 26.DEC 2019 08 56:29

J

L U ]

Date: 28.DEC 2019 085641

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 26.DEC 2019 08.57:15

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.00 dBm) ™M1[1] .51 dBm)|
2.5897030 GHz 2.5876350 GHZ]
= M nd 26.00 dB @ nd 26.00 dB
104 L3 14.266000000 MHZ| 10 4 B 14.416000000 MHz
|‘J TR Y 181.5 el | G Taetgee, _,\ 179.5
o4 ! 0d !
104 # 10 di -
7 1
204 - 20d |
/ |
-30 T
VA N WA v b e YN
-40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589703 GHz 10.00 dBm nd@ down 14.266 MHz M1 2.587635 GHz 9.51 dBm nd@ down 14,416 MHZ
T 1 2,585927 GHz -16.52 dm nd8 26.00 dB TL L 2,585657 GHz -18.34 dam nd8 26,00 d8
T2 1 2,600193 GHz -16.19 dém Q factor 1B1.5 T2 1 2.600073 GHz -16.56 dBm Q factor 179.5
L U J wa L JU J

Date: 28 DEC 2018 0857 27

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 26.DEC.2019 09.56:03

Spectrum - pectrum o
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.25 dm| mili] 8.90 dBm)
2.6792330 GHZ| 2.6771350 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 ¥ Bu . 14.446000000 MHz 104 M1 Bu 14.535000000 MHz
JY; SVl VUV Faghng o 185.5] f WA i, e QgL RN, 184.2]
g ! \l ool f
q | \ d /
- - -10
i i TE
b { ;
20 T 20 1
: 30 - L
T s o p Rl PR m) WL
o] I veb o AT WA,
/ 40 d
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.679233 GHz 10.25 dém ndB down 14,446 MHz ML 2.677135 GHz 8.90 dém ndB down 14,535 MHz
T1 1 2 675337 GHz -16.20 dBm nds 26.00 d8 T1 1 2.675427 GHz -17.17 dém nds 26.00 da
T2 1 2,669783 GHz -15.37 dém Q factor 165.5 T2 1 2.689963 GHz -18.74 dBm Q factor 184.2
L ) - L )i ) L

Cate: 28, DEC. 2019 095815

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-8 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 41

Lowest Channel /

20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 9.37 dBm)| ™M1[1] 9.41 dBm)|
2.5039620 GHZ| 2.5086770 GHz
= ndB 26.00 dB @ —nde 26.00 dB
w0 al, Bu 18.861000000 MHz| 0d Maw 19.021000000 MHz
A ‘V‘,‘_‘.-fr\ PRELN i/ AP 132.8 PR TN WS TR .;\,ﬂlmx% 131.9
od | od
| I
10 df -10 di T
'
20 d ) 20 di f Y
L] s / e
L il frore a9 il AP .
,»V-J'SJ\, T R R Laasriy)
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,503962 GHz 9.37 dBm nd@ down 18.861 MH2 M1 2.50B677 GHz 9.41 dBm nd@ down 19.021 MHZ
TL 1 2,496689 GHz -16.59 dm nd8 26.00 dB TL L 2.49633 GHz -18.24 dam n 26.00 dB
T2 1 2,51555 GHz -17.05 dém Q factor 132.8 T2 1 2.515351 GHz -15.96 dam Q factor 131.9

L I

Date: 26.DEC.2019 08.58:51

J

L U ]

Date: 28 DEC 2019 08:58.03

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 9.92 dBm)| ™M1[1] 09.93 dBm)|
2.5874460 GHZ| 2.5909220 GHz
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CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,587446 GHz 9.92 dém ndB_down 18.741 MHz ML 2,590922 GHz 9.93 dém ndB_down 18,621 MHZ
TL 1 2,583569 GHz -16.05 dBm nd8 26.00 dB TL L 2.583889 GHz -16.70 dBm nd8 26.00 dB
T2 1 2,602311 GHz -15.10 d8m Q factor 138.1 T2 1 2.602311 GHz -16.85 dam Q factor 139.1
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum - pectrum o
Ref Level 30.00 cBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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e ) ndB 26.00 dB & ndB 26.00 dB
04 " Bu 18.941000000 MHz 104 Bijt 18.781000000 MHz
PR SWENLY e gt v A 141.3) oty o™ P ,*L 142.9
- RSN EEWaV I ST o Al e VIR TBA SN pe,
o ! | 0 d
|
-od 04 I
T
i /
20 d L 20 di -
| I
a0 ——k )J T vy Y 20 ATy T T
NPT P e LAY WATY NV W AV L T YU
e 40 derm-
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2675445 GHz 9.55 dBm ndB down 18.541 MHz ML 2.684276 GHz 9.24 dBm ndB down 18,761 MHz
T1 1 267037 GHz -16.26 dam nds 26.00 d8 T1 1 2.670529 GHz -16.22 dam nds 26.00 da
T2 1 2689311 GHz -15.71 dém Q factor 141.3 T2 1 2.689311 GHz -17.39 dém Q factor 142.9
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